
 

650582 CH2M 1 

 

ATTACHMENTS 

 

Evaluation of Silica Removal Alternatives 
Mint Farm Regional Water Treatment Plant 

 
 
 
 
 

PREPARED FOR: City of Longview, WA & Beacon Hill Water and Sewer District  

PREPARED BY: CH2M  

DATE: May 18, 2017 

PROJECT NUMBER: 650582.03.35.13.03 

REVISION NO.: 5 

 



Attachment A 



  

 

 

 

 

 

Longview, WA 
Electrocoagulation: Silica Reduction in 
Municipal Water Supply 

Treatability Summary 
 

December 9, 2016 

 

  



 

     

Page 2 of 16 

 Introduction 
WaterTectonics (WT) conducted a treatability study for the City of Longview, Washington testing the 
efficacy of WaveIonics Electrocoagulation (EC) to reduce/remove silica to less than 30 mg/L (Table 1) in 
[...]
Aluminum EC Cells Each 0.43 $11,021 $4,765 $0.40/Kgal 
Power***…………………………………... kWh 16,283 $0.070 $1,134 $0.09/Kgal 
Total Cost $   $10,852 $0.49/Kgal 

* Based on bulk pricing from regional suppliers (based on a WT EC cell design).  
** Based on 12 MGD. 
*** Estimated on the preliminary cell design and the average power cost over the life of the cell. 

Table 13 Operational Costs for Sodium Aluminate Treatment at 29.2 mg/L Aluminum. 

Consumables Units Units/day Unit Cost* Daily Cost Volume Cost** 

Sodium Aluminate (Dry) lbs 8,891 $0.57 $5,103 $0.43/Kgal 
Sulfuric Acid (98% H2SO4) lbs 12,010 $0.10 $1,201 $0.10/Kgal 
Total Cost $   $25,245 $0.53/Kgal 

* Based on bulk pricing from regional suppliers.  
** Based on 12 MGD. 
 
Table 14 Operational Costs for 50% PAC Treatment at 33.7 mg/L Aluminum. 

Consumables Units Units/day Unit Cost* Daily Cost Volume Cost** 

Polyaluminum Chloride (50% PAC) lbs 27,082 $0.31 $8,395 $0.70/Kgal 
Caustic (50% NaOH) lbs 5,254 $0.15 $788 $0.07/Kgal 
Total Cost $   $25,245 $0.77/Kgal 

* Based on bulk pricing from regional suppliers.  
** Based on 12 MGD. 
 
Table 15 Operational Costs for Aluminum Sulfate (Alum) Treatment at 55.3 mg/L Aluminum. 

Consumables Units Units/day Unit Cost* Daily Cost Volume Cost** 

Aluminum Sulfate (dry Alum) lbs 147,692 $0.07 $10,741 $0.90/Kgal 
Caustic (50% NaOH) lbs 34,528 $0.15 $5,179 $0.43/Kgal 
Total Cost $   $25,245 $1.33/Kgal 

* Based on bulk pricing from regional suppliers.  
** Based on 12 MGD. 
 

 

 



 

     

Page 13 of 16 

 Conclusion 
Both EC, sodium aluminate, aluminum sulfate and PAC were effective in reducing silica in a 
coagulation/flocculation process.  The dosage of aluminum is lower for the EC process and it did not 
affect the pH.  Aluminum sulfate and PAC coagulation consumes alkalinity and lowers pH.  The 
aluminum sulfate and PAC processes will require adjustment of the pH with a caustic chemical to raise 
the pH.  The sodium aluminate increases pH and will require pH adjustment with an acid.  Since PAC is a 
formulated chemical that requires the addition of chloride, the subsequent impact on the water quality 
as a result of the increased TDS from the chloride should be studied further.  The EC 3rd party Aluminum 
data was below the upper limit for the SMCL in the treated sample but above the lower value indicating 
that the coagulation and filtration process may need to be optimized. 

The results showed that silica reduction was equally effective in both the raw and treated water 
samples.  Treatment of the raw water is most likely preferable since an oxidation and coagulation 
process will help reduce the iron and manganese and filtration will be required after the floc has been 
separated.  Evaluation of additional benefits from treatment such as further reduction of heavy metals 
and/or bacteria was not a part of the scope for this feasibility report, but certainly should be considered 
in any future testing. Academic reports and WT’s testing has shown the EC process to produce a 3-4 log 
reduction in bacteria and viruses.  If piloting is conducted, this reduction should be studied and 
quantified and as a result there may be an economic benefit of lower chlorination dosages.  

The operational costs were estimated at the theoretical values based on the laboratory collected data. 
Based on this data, EC shows a cost and operational advantages over the aluminum-based chemicals 
tested.  EC estimated operational cost are lower than the sodium aluminate chemical option, but the 
calculated operational costs are close enough that our recommendation is that both approaches are 
tested in a scaled side-by-side field evaluation. 

References 
Stewart, T., Nyman, M., & Altman, S. J. (2011). Coagulation Chemistries for Silica Removal from Cooling 
Tower Water (No. SAND2011-0800). Sandia National Laboratories. 

  



 

     

Page 14 of 16 

 Appendix A – Analytical Test Methods and Detection Limits 
 
Table A Water Tectonics analytical test methods and detection limits. 

Parameter Unit Method Detection Limit 
pH standard units Hach HQ40d meter N/A 
Conductivity µS/cm Hach HQ40d meter N/A 
Turbidity NTU Hach 2100P meter 0.01 
Dissolved Oxygen mg/L Hach HQ40d meter 0.1 
Silica mg/L as SiO2 Hach Method 8185 1 

 
Table B Third party laboratory test methods and detection limits. 

Parameter Unit Method Detection Limit 
Aluminum mg/L EPA 200.8 0.040 
Alkalinity mg/L SM 2320B 2.0 – 3.0 
Arsenic mg/L EPA 200.8 0.003 
Calcium mg/L EPA 6010C 1 
Iron mg/L EPA 6010C 0.050 
Magnesium mg/L EPA 6010C 1 
Manganese mg/L EPA 200.8 0.008 
Silica, Dissolved mg/L as SiO2 EPA 200.7 2.1 

 

  



 

     

Page 15 of 16 

 Appendix B – Budgetary Capital Estimate 
 

Capital Budgetary Estimate 
At the customer’s request, WaterTectonics has developed a budgetary estimate for the capital 
equipment required for this EC and chemical process solutions developed in the treatability study.  The 
existing process currently used for treatment of the well water is shown in Figure 9. 

SOURCE
DISTRIBUTION

Oxidation

Greensand

Chlorination
 

Figure 9 - Current Groundwater Treatment Process 

To remove the silica in the groundwater using either, EC or an aluminum based chemical, coagulation 
and flocculation will occur and thus, supporting clarification and filtration is recommended.  For the 
purposes of this budgetary estimate the follow process flow was developed for the EC and chemical 
solutions. 

Clearwell

Multi-Media Filter 
(MMF)

SOURCE

DISTRIBUTION

Clarifier

Electrocoagulation (EC)

Filter Press

Oxidation

Liquid Out

Sludge 
Tank

Greensand

Chlorination

SOURCE

Mix Tank

SOLIDS

Existing

WT

CH2M Hill

 

Figure 10 - EC Process Flow Diagram 



 

     

Page 16 of 16 

 

Clearwell

Multi-Media Filter 
(MMF)

SOURCE

DISTRIBUTION

Clarifier

Filter Press

Oxidation

Liquid Out

Sludge 
Tank

Greensand

Chlorination

SOURCE

Mix Tank

SOLIDS

Chemical Injection 
(Liquid or Powder)

Existing

WT

CH2M Hill

 

Figure 11 - Chemical Process Flow Diagram 

For budgetary purposes, it is assumed that the process component (specifically the mix tank, clarifier, 
clearwell, multimedia filters, sludge tank and filter press) will be the same for either proposed process 
solutions.  As a result, the primary difference is between the capital cost for an EC system versus a 
chemical dosing and storage system.  Based on our experience and past projects, our proposed 
budgetary pricing for a process flow at 12MGD is outlined in the table below.   

Table 16 Capital Cost Estimate. 

Description Capital Estimate 
Low 

Capital 
Estimate High 

Depreciated Cost 
of Capital (High) 

Option 1 - EC Equipment 
12 EC Cells (10 online, 2 
Redundant 
Power supplies (1 per cell) 

$2,100,000 $3,200,000 $160,000/year 
$0.04/Kgal 

Option 2 - Chemical Equipment 
Off-loading 
Liquid Storage 20,000 gallons 
Dry Storage, 80,000 lbs 
Chemical make-down system 
Redundant Chemical dosing 
systems 

$1,500,000 $2,300,000 $115,000/year 
$0.03/Kgal 

Process Equipment 
Flocculation 
Clarification 
Filtration 
Dewatering 

$6,000,000 $10,000,000 $500,000/year 
$0.11/Kgal 

Note: Depreciation cost were evaluated on 20year, straight line method, 0% APR. 



LONGVIEW

DRAWN J. Aylesworth

ISSUED

PG SIZE DWG NO PROJECT NAME REV

11x17 PFD - Longview 1

11/28/16 SCALE  1/8" = 1'-0" SHEET 1 OF 3

REVISIONS

REV DESCRIPTION DATE INITIALS

4

3

2

1 Original 11/28/16 JEA

© COPYRIGHT 2016 WATERTECTONICS PROPRIETARY-CONFIDENTIAL. REPRODUCTION BY PERMISSION ONLY

SOURCE

DISTRIBUTION

Oxidation

Greensand

Chlorination

Existing

Proposed



LONGVIEW

DRAWN J. Aylesworth

ISSUED

PG SIZE DWG NO PROJECT NAME REV

11x17 PFD - Longview 1

11/28/16 SCALE  1/8" = 1'-0" SHEET 2 OF 3

REVISIONS

REV DESCRIPTION DATE INITIALS

4

3

2

1 Original 11/28/16 JEA

© COPYRIGHT 2016 WATERTECTONICS PROPRIETARY-CONFIDENTIAL. REPRODUCTION BY PERMISSION ONLY

Clearwell

Multi-Media Filter 
(MMF)

SOURCE

DISTRIBUTION

Clarifier

Electrocoagulation (EC)

Filter Press

Oxidation

Liquid Out

Sludge 
Tank

Greensand

Chlorination

SOURCE

Mix Tank

SOLIDS

Existing

WT

CH2M Hill



LONGVIEW

DRAWN J. Aylesworth

ISSUED

PG SIZE DWG NO PROJECT NAME REV

11x17 PFD - Longview 1

11/28/16 SCALE  1/8" = 1'-0" SHEET 3 OF 3

REVISIONS

REV DESCRIPTION DATE INITIALS

4

3

2

1 Original 11/28/16 JEA

© COPYRIGHT 2016 WATERTECTONICS PROPRIETARY-CONFIDENTIAL. REPRODUCTION BY PERMISSION ONLY

Clearwell

Multi-Media Filter 
(MMF)

SOURCE

DISTRIBUTION

Clarifier

Filter Press

Oxidation

Liquid Out

Sludge 
Tank

Greensand

Chlorination

SOURCE

Mix Tank

SOLIDS

Chemical Injection 
(Liquid or Powder)

Existing

WT

CH2M Hill



Attachment B 













































Attachment C 


















































































































































	Attachment A
	Attachment B
	Attachment C
	LongviewECTreatability_Final+PFD_Attachment1.pdf
	LongviewECTreatability_ver10
	Longview, WA Electrocoagulation: Silica Reduction in Municipal Water Supply
	Treatability Summary
	Introduction
	Methods
	Results
	Electrocoagulation
	Raw Water
	Filtered Water

	Polyaluminum Chloride Treatments
	Operational Cost Estimate
	Conclusion

	References
	Appendix A – Analytical Test Methods and Detection Limits
	Appendix B – Budgetary Capital Estimate
	Capital Budgetary Estimate


	PFD - Longview
	PFD - Longview.vsd
	PFD Existing
	PFD EC
	PFD INJ



	Blank Page
	Attachments Cover - Evaluation of Silica Removal Alternatives_R5 05.18.17.pdf
	ATTACHMENTS
	Evaluation of Silica Removal Alternatives
	Mint Farm Regional Water Treatment Plant




